Parts List Pieces détachées

Ersatzteilliste Listado de piezas
Parts # Description Parts # Description
100551 Lock Nut M2.5 (4pcs) 150457 Servo Saver Post & Spring Set
100556 Flat Head Screw M3x14mm (Hex Socket/10pcs) 150458 Shock Rebuild Kit
100559 Button Head Screw M3x14mm (Hex Socket/10pcs) 150459 Shock Spring 16x66x1.2mm 10 Coils (2pcs)
100560 Button Head Screw M3x16mm (Hex Socket/10pcs) 150460 Battery Strap (1pc)
114288 Button Head Screw M1.7x6mm (20pcs) 150464 Aluminum Chassis Brace
150127 Lower Shock Pivot Ball (4pcs) 150465 LED Light Set (Front/Rear)
150128 Upper Shock Pivot Ball (4pcs) 150468 Wheelie Bar Set (XT)
150141 Differential Case Set 150475 Upper Camber Link Ball (Inner/4pcs)
150151 Shock Parts Set 150476 Button Head Screw M2x14mm (10pcs)
150152 Shock Cap Set 150477 Cap Head Screw M4x14mm (10pcs)
150169 Servo Horn Set (25T/2pcs) 150478 Button Head Screw M3x24mm (10pcs)
150188 Flanged Screw M2.6x6mm (6pcs) 150479 Button Head Screw M3x36mm (10pcs)
150189 HD Rear Wing Mount 150619 14T Steel Pinion Gear (0.8 Module/32DP)
150258 HD Shock Shaft (2pcs) B020 Ball Bearing 5x8x2.5mm (2pcs)
150265 HD Differential Shaft 5x28mm (2pcs) B022 Ball Bearing 5x11x4mm ZZ (2pcs)
150347 HD Universal Drive Shaft Rebuild Kit B026 Ball Bearing 6x12x4mm (2pcs)
150375 Main Chassis B033 Ball Bearing 12x18x4mm (2pcs)
150376 Chassis Plate (Front/Rear) MV22029 Body Clips (8pcs)
150377 C-Hub Set (Left/Right) 2082 Flat Head Screw M3x8mm (Hex Socket/10pcs)
150378 Steering Spindle/Rear Hub Set 2083 Flat Head Screw M3x10mm(Hex Socket/10pcs)
150384 Lower Suspension Arm Set (Front/Rear) 2084 Flat Head Screw M3x12mm (Hex Socket/10pcs)
150386 Body Mount & Post Set 7216 Button Head Screw M3x15mm (Hex Socket/4pcs)
150387 Spur Gear 51T (32DP) 2264 Pin 2x10mm Silver (10pcs)
150391 Steering Plate Set 7352 Button Head Screw M3x8mm (Hex Socket/10pcs)
150395 Tredz Linebacker Tire (122x68/2.8in/2pcs) 2353 Button Head Screw M3x10mm (Hex Socket/10pcs)
150396 Tredz MixBlok Tire (122x68/2.8in/2pcs) 2354 Button Head Screw M3x12mm (Hex Socket/10pcs)
150397 Quantum2 MT 2.8in Wheel (Black/2pcs) 2357 Button Head Screw M3x20mm (10pcs)
150398 Quantum2 XT 2.8in Wheel (Black/2pcs) Z478 Tp. Flat Head Screw M2.6x12mm (12pcs)
150420 Quantum2 MT 2.8in Wheel (Orange/2pcs) 7543 Cap Head Screw M3x10mm (6pcs)
150421 Quantum2 MT 2.8in Wheel (Green/2pcs) 7548 Cap Head Screw M3x22mm (12pcs)
150422 Quantum2 XT 2.8in Wheel (Orange/2pcs) 2655 Nut M5 (10pcs)
150423 Quantum2 XT 2.8in Wheel (Green/2pcs) 2663 Lock Nut M3 (6pcs)
150425 Motor Mount & Receiver Box Set 2682 Flanged Lock Nut M5 (Black/4pcs)
150426 Servo Saver Arm Set 2721 Set Screw M4x4mm (4pcs)
150427 Gear Box Set (Front/Rear)
150428 Shock Tower Set (Front/Rear)
150429 Front Bumper Set
150430 Rear Bumper Set
150431 Hinge Pin Holder Set (Front/Rear)
150432 Complete Link Set
150433 14mm Hex Hub Set (4pcs)
150434 Wheelie Bar Set (MT)
150435 Aluminum Suspension Brace Set
150436 Hinge Pin Set
150437 Cap Head Screw M3x43mm (4pcs)
150438 Differential Bevel Gear Set (43T/12T/M1.25)
150439 Differential Gear Set (18T/10T)
150440 Differential Cross Shaft (2pcs)
150441 Differential Input Shaft Set (Front/Rear)
150442 Flat Head Screw M2.6x12mm (4pcs)
150443 Slipper Clutch Set
150444 Slipper Pad Set (2pcs)
150445 Center Drive Cup Set (Front/Rear)
150446 Center Dog Bone 7x174mm
150447 Front Universal Drive Shaft Set (2pcs)
150448 Universal Wheel Axle (2pcs)
150449 Universal Drive Shaft 101mm (2pcs)
150450 Rear Wheel Axle (2pcs)
150451 Rear Drive Shaft 98mm (2pcs)
150452 Pin 2x11mm (4pcs)
150453 Servo Link Ball (2pcs)
150454 Steering Link Ball (4pcs)
150455 Upper Camber Link Ball (Outer/4pcs)
150456 Suspension Bushing Set
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Explosionszeichnung
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